
DETAIL A

 

DETAIL B

 

DETAIL D

 

DETAIL C

 

DESCRIPTIONPART #QTYITEM

1/2” HEX NUTHN70421

1/2” x 4” HEX HEAD SCREWHS501022

1/2” FLAT WASHERHW204443

1/2” NYLON LOCK NUTHN26824

1/2” BALL BEARING WHEELRW49425

1/4” x 2” WIRE LOCK PINHM505526

TELESCOPING FOOTVRS-3000-1227

3/8” x 2 ¼” HEX HEAD SCREWHS287048

CRUTCH TIPRR500829

LADDER FRAMEVRS-3000-15110

3/8” NYLON LOCK NUTHN265611

3/8” FLAT WASHERHW20471612

CLAMP BASEVRS-3035-1C113

3/8” x 4 ½” CARRIAGE BOLTHB5010114

CROSS RAILVRS-3000-17215

SIDE FRAMEVRS-3000-4216

PADDED PLATFORMVRS-3000-18117

#10 x 2 ½” FLAT HEAD SCREWHS5124418

1 ¼” FLAT HEAD PLUGEP0009219

3/8” NYLON KNOBRP5050120

3/8-16 x 2 HEX CAP SCREW-ZP-GrNCHS289621

A

B

C

D







DATE: DRAWN BY:

1/27/2021

MODEL NUMBER: CHECKED BY:

PRODUCT NAME:

Moune  T.

VRS-3000

TWO-LEGGED REFEREE STAND

MT

REV:

A

SHEET:

1  OF 1 

VRS-3000

11

12

13

12

8

16

20

14

2

5

3

1

9

3

4

6

10

7

17

16

18

19

15

16

12

21

11

12

12

21

10

16

16
17

10

15

PLEASE NOTE:

1) FOR SAFE OPERATION AND CONTINUED HIGH PERFORMANCE FROM THIS EQUIPMENT, 

INSPECTION AND MAINTENANCE MUST BE PERFORMED BEFORE EACH USE.

2) USE OF THIS EQUIPMENT OTHER THAN INTENDED, MAY BE HAZARDOUS.

3) ALTERATION OR MODIFICATION OF EQUIPMENT MAY BE HAZARDOUS. FOR REPAIR OR 

REPLACEMENT, PLEASE CALL YOUR DEALER.


